

Consensus statement of the Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy on general anaesthesia in children over 3 years of age. Part II

Alicja Bartkowska-Śniatkowska¹, Marzena Zielińska², Maciej Cettler³,
Krzysztof Kobylarz⁴, Magdalena Mierzewska-Schmidt⁵,
Marcin Rawicz⁶, Andrzej Piotrowski⁷

¹*Department of Paediatric Anaesthesiology and Intensive Therapy,
Karol Marcinkowski University of Medical Sciences
in Poznań, Poland*

²*Chair and 1st Department of Anaesthesiology and Intensive Therapy,
Wrocław Medical University,
Department of Paediatric Anaesthesiology and Intensive Therapy,
University Hospital in Wrocław, Poland*

³*Department of Paediatric Anaesthesiology and Intensive Therapy,
Regional Hospital in Toruń, Poland*

⁴*Department of Anaesthesiology and Intensive Therapy,
Collegium Medicum, Jagiellonian University,
Department of Anaesthesiology and Intensive Therapy,
University Children`s Hospital, Kraków, Poland*

⁵*Department of Paediatric Anaesthesiology and Intensive Therapy,
Medical University of Warsaw, Poland*

⁶*Warsaw Children`s Hospital, Poland*

⁷*Department of Anaesthesiology and Intensive Therapy,
Children`s Memorial Health Institute. Warsaw, Poland*

ANAESTHESIA IN LARYNGOLOGY PREPARATION FOR ANAESTHESIA

Anaesthesiologists feel no need to perform additional examinations for typical procedures, such as adenoidectomy and adenotonsillotomy or adenotonsillectomy, in children in good general health with no history of bleeding incidents [1]. Laryngologists often order coagulation tests, which are necessary in patients with a positive bleeding history from the nose, gingivae, ear, etc.. Blood group determinations are useful before tonsillotomy or tonsillectomy because of an increased risk of intra- and postoperative bleeding.

It is essential to determine whether patients have symptoms of obstructive sleep apnoea syndrome (OSAS) associated with tonsillar hypertrophy, upper airway structural defects, obesity, or impaired breathing regulation [2,3]. These patients (whose major symptom is snoring) are likely to have cardiovascular disorders (e.g., arterial hypertension and occasionally pulmonary hypertension) that require additional cardiologic evaluation.

The chest X-ray should be performed in every child with the suspicion of aspiration of foreign body.

PREMEDICATION

Children with a good general health status may be premedicated orally – predominantly with 0.3 mg kg⁻¹ midazolam 20–30 min before anaesthesia or 0.5 mg kg⁻¹ midazolam (unless OSAS is present) 30 min before anaesthesia. Premedication may be abandoned in cooperative children and/or children with pre-existing peripheral venous access. Dexamethasone (0.1 mg kg⁻¹, max. 4 mg) administration prior to intubation reduces the risk of postoperative nausea and vomiting (PONV). Ondansetron (0.10–0.15 mg kg⁻¹, *i.v.*) is effective in high PONV risk surgical procedures.

ANAESTHESIA

The following induction methods may be used in children with good general health status:

1. Inhalation induction with sevoflurane in a mixture of oxygen and N₂O or oxygen and air. Increased continuous positive airway pressure (CPAP) should be maintained in OSAS children to prevent airway obstruction.
2. Intravenous induction with propofol, thiopental or ketamine. Ketamine is particularly suitable for children with unstable circulation accompanied by bleeding when spontaneous respiration must be preserved [4]. Endotracheal intubation is necessary in most procedures following the administration of a short- or medium-acting muscle relaxant (e.g., mivacurium, rocuronium or atracurium) depending on the type of surgery or preferences of anaesthetists. Endotracheal tubes with sealing cuffs or sealing of the laryngeal aperture using roll gauze and right angle endotracheal (RAE) tubes or reinforced tubes are recommended in adenoidectomy or tonsillectomy cases. The former tube type prevents blood from leaking into the trachea, and the latter tube types prevent tube kinking.

MAINTENANCE OF ANAESTHESIA

Combined general endotracheal anaesthesia is preferable for anaesthesia maintenance. Total intravenous anaesthesia (TIVA) with propofol and remifentanyl is used in special cases, e.g., middle ear or nasal septum surgery. Anaesthesia with sevoflurane combined with an analgesic (metamizole or paracetamol intravenously or rectally) is adequate in simple procedures (e.g., incision of the tympanic membrane). An alternative is short intravenous anaesthesia (e.g., propofol or remifentanyl). Nitrous oxide should be avoided during tympanoplasty or tympanic membrane transplantation because it permeates to closed spaces and induces hypertension.

OPTIMAL ANALGESIA

Optimal analgesia is generally provided using the synthetic opioids fentanyl (1–3 mcg kg⁻¹) or sufentanil (0.1–0.3 µg kg⁻¹). Remifentanyl infusion may be used without an initial bolus because of the risk of bradycardia. Opioid analgesia is supplemented with rectal ibuprofen (6–10 mg kg⁻¹ in children above the age of 3 months) and/or *i.v.* or rectal paracetamol (15–20 mg kg⁻¹), optimally preemptive administration [4].

AWAKENING

Awakening in the lateral decubitus position is preferable after pharyngeal surgical procedures using a no-touch technique, which reduces the risk of laryngospasm [5]. Lidocaine (1 mg kg⁻¹, *i.v.*) may also be administered prior to extubation. Nalbufin (0.1–0.2 mg kg⁻¹), paracetamol, or metamizole should be used to reduce postoperative pain.

SPECIAL CASES

These cases primarily include foreign body removal from the trachea or bronchi and re-adenoidectomy or re-tonsillectomy due to bleeding. In the former case, the insertion of a ventilation bronchoscope into the airway after anaesthesia induction (any method can be applied) and short-term relaxation (succinylcholine is acceptable) is recommended for re-adenoidectomy. The combined method is preferable for maintenance, e.g., intravenous-inhalation with sevoflurane in a mixture with 100% oxygen. Re-tonsillectomy patients should be managed like a patient in shock and a child with "full stomach". Induction with ketamine and rapid sequence induction with succinylcholine or rocuronium are recommended [4].

ANAESTHESIA IN COMPUTED TOMOGRAPHY AND MAGNETIC RESONANCE IMAGING ROOMS

The magnetic resonance imaging (MRI) room should be equipped with devices designed for strong electromagnetic fields, *i.e.*, without ferromagnetic elements, including an anaesthesia machine, cardiac monitor, and laryngoscope. Earplugs or earphones should protect the child because of the noise intensity of up to 95 dB. Standard equipment may be used if the MRI room is not equipped with the aforementioned devices, provided it is located outside the room and is connected to the patient with suitably long wires and pipes.

There are no special anaesthetic equipment requirements for computed tomography (CT) rooms. However, the anaesthesiologist is generally outside the CT room during anaesthesia or examinations, and the patient is beyond direct visual range. It is essential to have good monitoring devices to enable SaO₂ measurements and capnometry [6].

PREPARATION FOR ANAESTHESIA

Children do not have to be specially prepared for the examinations mentioned. The child should be examined for implants with ferromagnetic elements prior to MRI. Aluminium, nickel, high-quality steel, titanium alloys are acceptable and safe. Children with pacemakers should not undergo MRI because of a high risk of device dysfunctions, including complete re-programming. Serum urea and creatinine determinations are required prior to contrast-enhanced examinations [7].

PREMEDICATION

Premedication is not always necessary, but midazolam (0.3–0.5 mg kg⁻¹ orally or 0.1 mg kg⁻¹ *i.v.*, max. 10 mg) is most commonly applied.

ANAESTHESIA

Inhalation or intravenous anaesthesia is used (e.g., sevoflurane, propofol, or ketamine). Most CT examinations require short-term sedation (up to several minutes), most commonly with age-appropriate doses of propofol doses (2–4 mg kg⁻¹) to preserve spontaneous breathing. Substantially deeper and longer anaesthesia (20 min to 1–2 h) is required during MRI, such as, TIVA with the propofol infusion rate adjusted to the patient's age and condition (frequently 10 or more mg kg⁻¹ h⁻¹), which may be accompanied by impaired airway patency. Success in numerous cases is determined by complete patient stillness. Opioids are required for intubation or insertion of a laryngeal mask. Notably, impaired airway patency in patients with preserved spontaneous breathing (without devices supporting its patency) may result in position changes, which impairs examination quality [8].

MAINTENANCE OF ANAESTHESIA

Volatile induction and maintenance of anaesthesia (VIMA) (sevoflurane) or TIVA (especially when anaesthesia machines adjusted to work in an electromagnetic field are unavailable) may be used.

AWAKENING

Children should be preferably awakened in the recovery room setting in the immediate vicinity of the MRI room or in the operating suite according to accepted standards.

ANAESTHESIA IN ORTHOPAEDICS

Anaesthesia in paediatric orthopaedics is extremely challenging for anaesthesiologists. Orthopaedic surgeries range from simple, uncomplicated procedures in healthy children to more complex procedures or procedures per-

formed in children with concomitant severe systemic diseases or congenital defects. The first group includes long bone fractures or congenital bone deformities of slight and medium severity (e.g., talipes equinovarus), generally in otherwise healthy children (ASA I–II). The second group (ASA III–IV) is comprised of severe congenital skeletal deformities (e.g., scoliosis) or skeletal deformities coexisting with other diseases, such as neuromuscular dystrophy, arthrogryposis, cerebral palsy, paraplegia or rachischisis.

PREPARATION FOR ANAESTHESIA

Children with severe skeletal deformities are predominantly characterised by reduced respiratory and/or circulatory efficiency, impaired CNS functions of various severities or metabolic diseases. The coexistence of neuromuscular diseases is an essential factor of increased risk of malignant hyperthermia. The aforementioned patients should only undergo surgery in highly specialised orthopaedic centres, which provide a continuation of treatment in paediatric intensive care units.

Another group includes patients who are qualified for emergency or urgent orthopaedic procedures diagnosed with isolated or multiple organ injuries. These patients should undergo complete radiological diagnostic procedures. Craniocerebral trauma must be excluded, and the actual time between the last meal and trauma must be assessed because of the risk of aspiration during induction, which is high even after slight injuries [9]. The risk of intraoperative bleeding should be estimated during the initial examination, and adequate preparations should be readied (e.g., red cell concentrate, fresh frozen plasma, platelets or cryoprecipitate):

$$\text{MABL} = \text{EBV} \times (\text{patient's haematocrit} - \text{minimum acceptable haematocrit}) / \text{patient's haematocrit}$$

where

MABL — maximum allowable blood loss

EBV — estimated blood volume

The incidence of fat emboli in long bone fractures in children is lower than adults. However, the development or co-existence of consciousness disorders and deep hypoxaemia may arouse such a suspicion [10, 11].

PREMEDICATION

Oral midazolam (0.3–0.5 mg kg⁻¹) is recommended in anxious and uncooperative children. Patients with coexisting pain should also receive analgesics (e.g., paracetamol, non-steroidal anti-inflammatory drugs (NSAIDs), or opioids)

or ketamine (3–5 mg kg⁻¹). Dexmedetomidine (Dex) (oral 2.5 µg kg⁻¹ or intranasal 0.5–1 µg kg⁻¹) and clonidine (Clo) (oral 4–5 µg kg⁻¹ or intranasal 2–4 µg kg⁻¹) are an alternative, especially in hyperexcitable children. Laboratory examinations should include blood tests, electrolytes, blood group determinations and coagulation tests for procedures with a risk of intraoperative haemorrhage and blood gas analysis and creatinine kinase in the most severely ill children with advanced scoliosis or neuromuscular disorders.

ANAESTHESIA

The simultaneous use of general and regional anaesthesia best prevents sensitisation and significantly improves the outcomes of pain management in children undergoing orthopaedic surgical procedures. The use also reduces the risk of general anaesthesia-related adverse side effects [12, 13]. Standard general anaesthesia (VIMA or TIVA) should always be provided with intubation during surgeries in ventral decubitus positions. Laryngeal mask airway (LMA) or face mask ventilation should be adequate for other procedures. Muscle relaxants are most commonly required only for intubation because of lower muscle mass and lower muscle tone. Relaxation may be useful for more complicated procedures.

REGIONAL ANAESTHESIA

Regional anaesthesia (central or peripheral block) should be performed on anaesthetised or sedated children. However, regional anaesthesia prevents assessments of paresthesias or pain during drug injections to extra- and perineural spaces. Therefore, ultrasound techniques are recommended to increase the efficacy of anaesthesia and patient safety. The use of ultrasound prolongs the anaesthetic management, but it provides a quick, gentle and painless awakening and suitably long postoperative analgesia (especially when continuous techniques are used). The anaesthetic doses may also be reduced, which decreases the risk of adverse effects, such as respiratory and circulatory depression, post-anaesthesia excitation, postoperative nausea and vomiting [14].

The following anaesthetic methods are suggested:

1. Spinal block: children < 5 years of age – 0.5% hyperbaric bupivacaine (0.5 mg kg⁻¹), > 5 years of age — 0.4 mg kg⁻¹ 0.5% hyperbaric bupivacaine plus 0.005 mg kg⁻¹ morphine (approved for spinal administration). The maximum dose of a local anaesthetic is 10 mg.
2. Lumbar epidural block: a test dose of adrenaline — 0.25 µg kg⁻¹ (max. 1 ml), a saturating dose of 0.5 mL kg⁻¹ of 0.2% ropivacaine or 0.25% bupivacaine combined with fentanyl (2 µg kg⁻¹) or sufentanil (0.2 µg kg⁻¹), followed by continuous infusion: 0.3 mg kg⁻¹ h⁻¹ of 0.2%

ropivacaine + 1 µg kg⁻¹ h⁻¹ of fentanyl or 0.1 µg kg⁻¹ h⁻¹ of sufentanil (flow 4–8 mL h⁻¹); postoperative analgesia – 0.1–0.2% ropivacaine or 0.125% bupivacaine + sufentanil 0.033 µg kg⁻¹ h⁻¹ or morphine 0.03 mg kg⁻¹ (infusion 0.1–0.2 mL kg⁻¹ h⁻¹) [14]. Minimum cardiotoxicity and a slighter paralysis of motor nerves and muscles dictate the choice of ropivacaine. An alternative to opioids is the addition of 2 µg kg⁻¹ clonidine or 1 µg kg⁻¹ dexmedetomidine [16].

Continuation of local anaesthetic infusion without opioids is advisable prior to planned extubation. Standard monitoring during anaesthesia is generally provided, except for scoliosis and spine procedures, in which the use of somatosensory evoked potentials (SSEPs) or motor-evoked potentials (MEPs) is often indicated. Notably, inhalation anaesthetics (MAC > 1), similarly to propofol (> 6 mg kg⁻¹ h⁻¹), inhibit SSEP and MEP, but opioids, ketamine and etomidate, clonidine and dexmedetomidine exert minimum effects.

POSTOPERATIVE ANALGESIA

Pain following orthopaedic surgical procedures substantially impairs the comfort of children. Pain severity may differ greatly from mild (NRS < 4) to strong (NRS > 7). The combination of NSAIDs with paracetamol is the most effective method for the prevention and management of mild and moderate postoperative pain, and the effects of this combination are more pronounced compared to the separate use of each drug. The combined use of these drugs reduces the dose of or avoids the need for opioids [17, 18]. Nalbufin may be useful in orthopaedics because it exerts smaller depressive effects on the respiratory system (Table 1 [19]).

ANAESTHESIA IN OPHTHALMOLOGY

Ophthalmic procedures are currently performed in preschoolers, school-aged children, newborns, and premature infants. Most of these procedures are elective. Emergency ophthalmic surgeries predominantly include children with eyeball injuries. Most eye procedures in children are performed under general anaesthesia, and strabotomy is the most common surgical procedure. Successful ophthalmic examinations for accurate assessments of the anterior eye and eye fundus, in particular with scleral indentation and intraocular pressure measurements, and additional examinations (e.g., electrophysiological testing) require general anaesthesia and sedation in small and uncooperative children. Ophthalmic examinations under sedation or general anaesthesia in paediatric ophthalmology are essential to assess eyeball injuries, inflammatory processes, intraocular tumours (including retinoblastoma), glaucoma, cataract or retinal diseases [20–23]. Complete immobilisation is needed during ophthalmic procedures, especially for surgeries in

Table 1. Preparation of a child for dental procedures

Concomitant diseases	Preparation	ASA score
A healthy child, autism	Not required	I
Down's syndrome	Assess the cardiovascular system, provide cervical spine stabilisation, remember to reduce the opioid dose	I–III (depending on heart defect)
Diabetes	Familiarise with the treatment modality. In children with pumps, do not discontinue the infusion, check the glucose concentration 2 times during surgery and before transferring the child	II
Cardiovascular disease, (heart defects, cardiomyopathies)	Familiarise with echocardiographic findings performed during 3 pre-anaesthesia months. In cyanotic defects — blood tests are needed	I–IV (depending on heart defect)
Craniofacial defects	Prepare a difficult airway kit	II–III
Infantile cerebral palsy	Assess the child's nutritional state; perform blood tests. Remember not to withdraw antiepileptic drugs. Limit the use of muscle relaxants (smaller doses required)	II
Rare diseases	Familiarise thoroughly with the disease, www.orpha.net is recommended [31]. Adjust the management to a particular disease. In mucopolysaccharidosis — prepare a difficult airway kit	I–III

which the eyeball must be opened, e.g., cataract removal or vitrectomy.

PREPARATION FOR ANAESTHESIA

Beside routine familiarisation with the medical records of previous anaesthetic procedures, the preparation for general anaesthesia in children qualified for ophthalmic surgery should include standard physical examinations. Notably, paediatric ophthalmic problems that require surgical treatment are often the symptoms accompanying severe systemic diseases or congenital developmental defects. The feasibility of upper airway maintenance and mask ventilation must be evaluated in cases with concomitant craniofacial defects. Specialist devices for difficult endotracheal intubation should be at hand. The child's neurological status and pharmacological treatment provided should also be assessed. The risk of oculocardiac reflex, PONV, and agitations during awakening from anaesthesia should always be considered.

The effects of drugs and anaesthetic techniques on intraocular pressure (IOP) should be considered, and normal IOP should not exceed 20 mmHg. Increased venous pressure (Trendelenburg position, cough, Valsalva manoeuvre, increased intrathoracic pressure) caused by impaired eye fluid drainage and arterial pressure above 30% of the baseline value increases IOP [20, 23].

PREMEDICATION

Recommendations for premedication are universal and identical to children undergoing general anaesthesia for

other surgical procedures. However, the majority of children who are qualified for ophthalmic procedures have other severe diseases, e.g., congenital heart defects. The effects of premedication drugs on the child's general health must be considered. Standard prophylaxis should be provided, e.g., i.v. dexamethasone 0.1–0.15 mg kg⁻¹, in ophthalmic procedures accompanied by PONV [20]. Children scheduled for surgeries with a high risk of oculocardiac reflex should receive prophylactic post-induction i.v. atropine (20 µg kg⁻¹), which does not always eliminate the risk in question, but it substantially reduces its severity and duration. The use of additional doses of 5–10 µg kg⁻¹ is often necessary. Adrenaline is seldom used, but it should always be available. The recommended dose ranges from 1 to 10 µg kg⁻¹. Other strategies that help eliminate the oculocardiac reflex issue are the use of local anaesthesia with lidocaine or intravenous anaesthesia with ketamine (10–12 mg kg⁻¹ h⁻¹) [20, 23, 24].

ANAESTHESIA

Inhalation or intravenous anaesthesia is recommended using standard methods and drugs adjusted to the patient's age. There is some controversy over the best method of induction of general anaesthesia in cases of open eyeball injuries, which is associated with a possible rapid increase in IOP and risk of aspiration [20, 25]. The best method in these cases is rapid intravenous induction with a higher dose of rocuronium (1.2 mg kg⁻¹), which ensures excellent intubation conditions. Succinylcholine should not be used because of the risk of IOP increases. Intravenous opioids (fentanyl, remifentanyl, morphine) are also

recommended to eliminate the adverse intubation-related haemodynamic reaction, but these drugs increase the risk of nausea and vomiting, which increases the risk of IOP. Endotracheal intubation is preferable to provide a secure airway in children during anaesthesia for most ophthalmic procedures. LMA or a face mask that does not limit the operative field is preferable for short-term procedures (e.g., ophthalmic testing) [20, 21].

MAINTENANCE OF ANAESTHESIA

Maintenance of inhalation and intravenous anaesthesia should be suitably tailored to individual patients and the skills of attending anaesthetists.

AWAKENING

Full reversal of neuromuscular blockade is crucial during awakening from anaesthesia (TOF-0.9). An increase in IOP should be avoided, but very short periods of increased IOP do not negatively affect eye surgery. Therefore, most reports suggest full awakening of a child prior to extubation. However, there are specialists who prefer extubation in anaesthetised children to prevent coughing and resultant increases in intraocular pressure.

LOCAL ANAESTHESIA

Local anaesthesia is used primarily for intraocular pressure examinations or removal of sutures in older and co-operative children [20, 26].

Notably, ophthalmic drugs administered intraoperatively into the conjunctival sac are mainly absorbed from the nasal mucosa and exert systemic effects. Therefore, the influence of these drugs (e.g., neosynephrine) should always be considered.

SPECIAL CASES

Several strategies are advocated to avoid postoperative nausea and vomiting. Avoidance of opioids and replacement with non-opioid analgesics during strabotomy reduces the incidence of PONV. Whenever opioids must be used, short-acting agents are preferred (e.g., remifentanyl, alfentanil). Adequate fluid therapy to correct fluid deficits caused by limited feeding in the preoperative period and the use of isotonic fluids, even up to 30 mL kg⁻¹, substantially decreases the incidence of PONV. Pharmacological prevention of nausea and vomiting in this multimodal management is pivotal. The 5-HT₃ antagonists are used (ondansetron 0.1 mg kg⁻¹) in combination with dexamethasone (0.1–0.15 mg kg⁻¹) or other drugs. N₂O should be avoided during anaesthesia. Beneficial antiemetic effects may be achieved with propofol [20, 23, 26].

ANAESTHESIA IN DENTISTRY

Dental procedures under anaesthesia are generally performed in children with accompanying diseases or communication deficits (e.g., autistic children) [27, 28]. Oral cavity sanitation in healthy children does not require special preparation or additional examinations (except for blood group determinations) [29]. The required fasting time is 6 hours after solid foods and 2 hours after clear liquids [30].

PREPARATION FOR ANAESTHESIA

The child's evaluation before anaesthesia for dental procedures should involve the detailed requirements presented in Table 1. Special attention should be paid to wobbly teeth.

PREMEDICATION

Oral or rectal midazolam (0.2 mg kg⁻¹) in combination with ketamine (3 mg kg⁻¹) (maximum 15 mg of midazolam and 200 mg of ketamine) is advisable in frightened children (often healthy) and children with Down's syndrome or autism. Premedication depends on a particular situation in the remaining patients.

ANAESTHESIA

Intravenous anaesthesia with propofol or inhalation anaesthesia with sevoflurane is used in combination with muscle relaxation using vecuronium or rocuronium in doses adjusted to age. Dental procedures without intubation or with a laryngeal mask are not recommended because the anaesthetist and dentist work in the same area. Naso-endotracheal intubation is preferable when the tube can be inserted bloodlessly. Oral-endotracheal intubation is performed in other cases. The oral cavity should be thoroughly packed with a moistened bandage after intubation.

Conduction analgesia provided by the attending dentist is indicated before tooth extractions. Paracetamol (20 mg kg⁻¹) should be given intravenously for extractions and root canal treatment procedures.

MAINTENANCE OF ANAESTHESIA

TIVA is preferred: infusion of 3–4 mg kg⁻¹ h⁻¹ propofol and analgesia with 3–5 µg kg⁻¹ fentanyl, 1x. The dose of fentanyl may be repeated, or remifentanyl (0.25 µg kg⁻¹ min⁻¹) may be used. Sevoflurane may be used, but it is not recommended because of post-anaesthetic anxiety, which may persist later at home [32]. Standard monitoring is used, except for specific indications.

AWAKENING

The packing should be removed prior to awakening, and meticulous laryngoscopy of the oral cavity performed

to ensure that no cotton rolls or tooth fragments remain. Cough must be avoided before extubation because the incidence of laryngospasm in dentistry is high. Intravenous diazepam (0.1 mg kg^{-1}) is effective with compression of mandible angles and hypertension in the paraglottic space using a tight face mask ($100\% \text{ O}_2$) in cases of glottidospasm. A muscle relaxant may be applied as an alternate approach. Intubation should not be attempted.

The child is usually sent home after the procedure once circulatory-respiratory efficiency has been examined. Indications for hospitalisation depend on individual cases.

ANAESTHESIA IN EMERGENCIES

PREPARATION FOR ANAESTHESIA

Emergency paediatric patients are generally transported to the nearest hospital which is not usually dedicated to children. Therefore, each anaesthesiologist should know the basic rules of child stabilisation, especially when emergency anaesthesia is needed. Assistance of another anaesthesiologist and a second nurse is useful, if possible, and a laryngologist may also be needed in cases of anticipated difficult airway. It is advocated to use the applications available for mobile devices to select the instruments of proper sizes and suitable drug doses to avoid possible mistakes [33, 34]. The primary rule is maximal stabilisation of the child prior to transport or anaesthesia. The “scoop and run” approach is applied extremely rarely, i.e., when the improvement may be achieved only in the specialist hospital setting [35]. Intubation and mechanical ventilation are generally required in emergency cases, particularly when transport or surgery is planned. Before intubation of children in shock, attempts must be made to optimise their condition [35,36]. It is essential to obtain i.v. access, but prompt i.o. access should be provided when i.v. access fails. Fluid resuscitation with boluses of isotonic fluid without glucose (20 mL kg^{-1} each) should be administered in non-cardiogenic shock cases. Blood typing is needed, and blood preparations should be prepared and crossmatching performed in cases of bleeding. Coagulation testing should include the concentration of fibrinogen. Point-of-care (POC) ultrasound is extremely useful

during the initial period because it enables quick exclusion or diagnoses of pneumothorax, pulmonary oedema, pleural effusion or pericardial tamponade. This technique allows assesses cardiac contractility, diagnoses internal bleeding and estimates the extent of vascular bed filling [37].

PREMEDICATION

Premedication is contraindicated in most cases.

ANAESTHESIA

INDUCTION

Each child should be considered a patient with a full stomach. Passive preoxygenation should be applied in children with impaired upper airways in a reclining position whenever possible. This scenario is the only situation in which the option of choice is inhalation induction with sevoflurane in 100% oxygen following the provision of intravenous access. Induction via the intravenous or intraosseous route is performed in all other cases in children with full stomach. Intubation is the strategy of choice. Critically ill children have reduced oxygen reserves, and controlled rapid sequence induction (RSIc) should be used. The child is ventilated very gently with a face mask, not exceeding $10 \text{ cm H}_2\text{O}$ of inspiratory pressure (as in all other cases in small children with full stomach), after drug administration but before intubation [38].

EDELO may be applied (Table 2) while preparing for intubation, in which:

E STANDS FOR EQUIPMENT

Whether appropriate devices have been prepared should be investigated (see Table 3 – a checklist). Use of a tube with a cuff one size smaller than the cuff for difficult airway is acceptable in emergency cases. Oral intubation is recommended, unless the provider is experienced in nasal intubation and there are no contraindications of clotting disorders or suspected cranial base fractures. Proper tube fixation is crucial. The cervical spine should be manually immobilised during intubation (by an assistant) in children with traumas and the neck protected with a collar. Moreover,

Table 2. Indications for intubation in emergencies

Indications for intubation in emergencies
CNS — GCS < 9, drug-resistant status epilepticus (exclude hyponatraemia and hypoglycaemia), prevention of secondary brain injury
A — provision of airway patency and protection
B — respiratory failure
C — reduction of oxygen consumption and optimisation of its supply (e.g., sepsis, cardiogenic shock)
Other: surgery required

CNS — central nervous system; GCS — Glasgow Coma Scale

Table 3. A checklist before transport/anaesthesia

Monitoring	
Minimum: SaO ₂ , ECG, arterial pressure, E _T CO ₂ , temperature	Yes/No
Equipment + drugs	
Suction device + suction catheters, fixation of the endotracheal tube, devices for ventilation = face masks, a self-expanding bag or Jackson-Rees system, endotracheal tubes, guides, laryngoscopes — at least 2 with blades of different sizes, laryngeal masks	Yes/No
Oxygen source and ventilator: initial FiO ₂ so as SaO ₂ > 93%, Positive inspiratory pressure (PIP) to achieve visible movements of the thorax, positive end-expiratory pressure — min. 5, f — physiological for age)	Yes/No
Infusion pumps	Yes/No
Drugs: ketamine/etomidate/thiopental/propofol, rocuronium/succinylcholine, sugammadex, fentanyl/morphine/remifentanyl/sufentanil, midanium, atropine, adrenalin, dopamine, dobutamine, adrenalin, milrinone, (3% NaCl, 10% mannitol — children with increased intracranial pressure)	Yes/No
Isotonic infusion fluids, e.g., compound electrolyte solution/Ringer's solution/paediatric fluid, 0.9% NaCl, 10% glucose (1–2 mL kg ⁻¹ i.v. to correct hypoglycaemia	Yes/No
Desirable parameters	
SaO ₂ > 93%, E _T CO ₂ 35–45 mm Hg (in lung injuries- permissive hypercapnia, systolic arterial pressure min. 70 + 2 × age (≤ 10 years), then 90 mm Hg	Yes/No
Efficient sedation (+ relaxation)	Yes/No

a gastric tube must be inserted through the nose (the same contraindications as for nasal intubation) or mouth. The child cannot be allowed to breath spontaneously via the endotracheal tube.

D STANDS FOR DRUGS

It is necessary to prepare the drugs for induction and adrenaline in case resuscitation is needed. The choice of drugs depends on the patient's condition. The drug of choice for shock is ketamine, but unanticipated decompression of the circulatory system may develop even when ketamine is used. Propofol is recommended in haemodynamically stable children with full stomachs. Rocuronium or succinylcholine is recommended for muscle relaxation. Drugs for anaesthesia maintenance should also be prepared.

EL STANDS FOR EMERGENCY LOGISTICS

It should be assumed that problems are likely to emerge, and an initial alternative management may be needed. For example the use of LMA or a bougie may be needed in failed intubation (plan A, B, C...).

O STANDS FOR OPTIMISATION OF PATIENT'S CONDITION

The vascular bed should be earlier filled via the administration of boluses of isotonic crystalloids without glucose (20 mL kg⁻¹ in each bolus over 5-10 minutes using a syringe) and with catecholamines to reduce the risk of arterial pressure decreases or circulatory arrest in septic shock. The first-line drug is dopamine, which is administered

peripherally at a maximum concentration of 0.1% in a syringe pump at 5–15 µg kg⁻¹ min⁻¹ [36]. Drugs that improve cardiac contractility are used in cardiogenic shock, e.g., dopamine or dobutamine in doses of 5–10 µg kg⁻¹ min⁻¹ or milrinone at 0.4–0.7 µg kg⁻¹ min⁻¹. Small doses of adrenaline (0.01–0.05 µg kg⁻¹ min⁻¹) and diuretics are used when the previous drugs are ineffective. Blood transfusion preparations may be necessary in cases of haemorrhagic shock. O Rh negative blood or type AB fresh frozen plasma may be required in massive haemorrhages.

M STANDS FOR MONITORING

The patient should be monitored, and capnography should be available whenever possible.

MAINTENANCE OF ANAESTHESIA

Combined anaesthesia is used for maintenance in emergency cases: opioids, an inhalation anaesthetic (most commonly in the mixture of oxygen and air and titrated according to arterial pressure) and non-depolarising muscle relaxants. Hypotension should be avoided in all children, particularly with CNS injuries, because it is likely to reduce cerebral perfusion pressure. Normoxaemia and normocapnia should be maintained (except for cases with sudden increases in intracranial pressure that may result in impaction, in which hyperventilation is indicated). Regional analgesia is rarely used in emergency cases of severely ill children. However, it is sometimes used during the postoperative period, once the permissible dose has been calculated.

Central vascular access is recommended in the monitoring of critically ill children. A safe option is external jugular vein or femoral vein cannulation, but internal jugular vein US-guided cannulation is acceptable. Invasive arterial pressure or low-invasive cardiac output measurements are advocated in haemodynamically unstable children. Core and peripheral temperature should definitely be monitored (the optimal difference should not exceed 1°C). A urinary catheter should be inserted. Anaesthesia depth monitoring is useful in this group of patients.

AWAKENING

Generally, critically ill children are not awoken immediately after procedures, and the treatment is continued in intensive care units or postoperative intensive care units. Transport to a specialist centre is often indicated for final treatment of trauma, once suitable devices and drugs have been provided, if the procedure was to control bleeding provisionally (Table 3).

ACKNOWLEDGEMENTS

1. The authors declare no financial disclosure.
2. The authors declare no conflict of interest.

Piśmiennictwo:

1. Meneghini L, Zadra N, Zanette G, Baiocchi M, Giusti F: The usefulness of routine preoperative laboratory tests for one-day surgery in healthy children. *Paediatr Anaesth* 1998; 8: 11–15. doi: 10.1046/j.1460-9592.1998.00703.x.
2. Nixon GM, Kermack AS, McGregor CD et al.: Sleep and breathing on the first night after adenotonsillectomy for obstructive sleep apnea. *Pediatr Pulmonol.* 2005; 39: 332–338. doi: 10.1002/ppul.20195.
3. Coté CJ, Posner KL, Domino KB: Death or neurologic injury after tonsillectomy in children with a focus on obstructive sleep apnea: Houston, we have a problem! *Anesth Analg* 2014; 118: 1276–1283. doi: 10.1213/ANE.0b013e318294fc47.
4. Becke K: Anesthesia for ORL surgery in children. *GMS Curr Top Otorhinolaryngol Head Neck Surg* 2014; 13: Doc04. doi: 10.3205/cto000107.
5. Tsui BC, Wagner A, Cave D, Elliott C, El-Hakim H, Malherbe S: The incidence of laryngospasm with a “no touch” extubation technique after tonsillectomy and adenoidectomy. *Anesth Analg* 2004; 98: 327–329.
6. Litman RS: MRI in pediatric anesthesia practice. In: *Litman RS (ed.): Pocket medicine.* Cambridge 2007; 141.
7. Bryan YF: MRI & CT scans in pediatric anesthesia practice. In: *Litman RS (ed.): Pocket medicine.* Cambridge 2007; 142–143.
8. Sury MRJ: Magnetic resonance imaging in an infant with cystic hygroma in problems. In: *Stoddart PA, Lauder GR, Dunitz M (ed.): Anaesthesia paediatric anaesthesia.* London–New York 2004; 121–126.
9. Murat I, Constant I, Maud’huy H: Perioperative anaesthetic morbidity in children: a database of 24,165 anaesthetics over a 30-month period. *Paediatr Anaesth* 2004; 14: 158–166.
10. Nawaf CB, Kelly DM, Warner WC Jr, Beaty JH, Rhodes L, Sawyer JR: Fat embolism syndrome in an adolescent before surgical treatment of an isolated closed tibial shaft fracture. *Am J Orthop (Belle Mead NJ)* 2012; 41: 565–588.
11. Eriksson EA, Rickey J, Leon SM, Minshall CT, Fakhry SM, Schandl CA: Fat embolism in pediatric patients: an autopsy evaluation of incidence and etiology. *J Crit Care* 2015; 30: 221.e1–5. doi: 10.1016/j.jcr.2014.09.008.
12. O’Conner TC, Abram S: Inhibition of nociception induced spinal sensitization by anesthetic agents. *Anesthesiology* 1995; 82: 259–266.
13. Schechter NL: The undertreatment of pain in children: an overview. *Pediatr Clin North Am* 1989; 36: 781–794.
14. Khoury CE, Dagher C, Ghanem I, Naccache N, Jawish D, Yazbeck P: Combined regional and general anesthesia for ambulatory peripheral orthopedic surgery in children. *J Pediatr Orthop B* 2009; 18: 37–45. doi: 10.1097/BPB.0b013e318283107db.
15. Dadure C, Bringuier S, Mathieu O et al.: Continuous epidural block versus continuous psoas compartment block for postoperative analgesia after major hip or femoral surgery in children: a prospective comparative randomized study. *Ann Fr Anesth Reanim* 2010; 29: 610–615. doi: 10.1016/j.annfar.2010.05.033.
16. Shukla U, Prabhakar T, Malhotra K: Postoperative analgesia in children when using clonidine or fentanyl with ropivacaine given caudally. *J Anaesthesiol Clin Pharmacol* 2011; 27: 205–210. doi: 10.4103/0970-9185.81842.
17. Anderson BJ: Comparing the efficacy of NSAIDs and paracetamol in children. *Paediatr Anaesth* 2004; 14: 201–217.
18. Aubrun F, Langeron O, Heitz D, Coriat P, Riou B: Randomised, placebo controlled study of the postoperative analgesic effects of ketoprofen after spinal fusion surgery. *Acta Anaesthesiol Scand* 2000; 44: 934–939.
19. Zielińska M, Bartkowska-Śniatkowska A, Mierzewska-Szmidt M et al.: The consensus statement of Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy on general anaesthesia in children over 3 years of age. Part I — general guidelines. *Anesthesiol Intensiv Ther* 2016; 48: 78–85.
20. Grey Weaver R Jr, Tobin JR: Ophthalmology. In: *Coté ChJ, Lerman J, Todres ID (ed): Practice of anesthesia in infants and children.* Philadelphia 2009; 684–699.
21. Sahin A, Tufek A, Cingu AK, Caca I, Tokgoz O, Balsak S: The effect of I-gel™ airway on intraocular pressure in pediatric patients who received sevoflurane or desflurane during strabismus surgery. *Paediatr Anaesth* 2012; 22: 772–775. doi: 10.1111/j.1460-9592.2012.03854.x.
22. Ali QE, Ami SH, Siddiqui OA, Qadir A, Mahapatra PS: Comparative study of anaesthetic management of congenital cataract with acquired cataract for paediatric patients. *Ophthalmic Anaesthesia* 2012; 5–9. <http://www.boas.org/docs/Boas%20Journal%202012%20Document.pdf>
23. Hauser MW, Valley RD, Bailey AG: Anesthesia for pediatric ophthalmic surgery. In: *Motoyama EK, Davis PJ (ed.): Smith’s anesthesia for infants and children.* Mosby Elsevier Philadelphia 2006; 770–788.
24. Pun MS, Thakur J, Poudyal G et al.: Ketamine anaesthesia for paediatric ophthalmology surgery. *Br J Ophthalmol* 2003; 87: 535–537.
25. Seidel J, Dorman T: Anesthetic management of preschool children with penetrating eye injuries: postal survey of pediatric anesthesiologists and review of the available evidence. *Paediatr Anaesth* 2006; 16: 769–776.
26. Goodarzi M, Matar MM, Shafa M, Townsend JE, Gonzalez I: A prospective randomized blinded study of the effect of intravenous fluid therapy on postoperative nausea and vomiting in children undergoing strabismus surgery. *Paediatr Anaesth* 2006; 16: 49–53.
27. August DA, Everett LL: Pediatric ambulatory anesthesia. *Anesthesiol Clin* 2014; 32: 411–429. doi: 10.1016/j.anclin.2014.02.002.
28. Arnold B, Elliott A, Laohamroonvorpongse D, Hanna J, Norvell D, Koh J: Autistic children and anesthesia: is their perioperative experience different? *Paediatr Anaesth* 2015; 25: 1103–1110. doi: 10.1111/pan.12739.
29. Mallick MS: Is routine pre-operative blood testing in children necessary? *Saudi Med J* 2006; 27: 1831–1834.
30. Andersson H, Zarén B, Frykholm P: Low incidence of pulmonary aspiration in children allowed intake of clear fluids until called to the operating suite. *Paediatr Anaesth* 2015; 25: 770–777. doi: 10.1111/pan.12667. <http://www.orpha.net/consor/cgi-bin/index.php>
31. Costi D, Ellwood J, Wallace A, Ahmed S, Waring L, Cyra A: Transition to propofol after sevoflurane anesthesia to prevent emergence agitation: a randomized controlled trial. *Paediatr Anaesth* 2015; 25: 517–523. doi: 10.1111/pan.12617. <http://www.ubqo.com/paediatricdrugs>
32. <http://paler.com/>
33. Dawes J, Ramnarayan P, Lutman D: Stabilisation and transport of the critically ill child. *JICS* 2014; 15: 34–42. doi: 10.1177/175114371401500108.
34. Dellinger RP, Levy MM, Rhodes A et al.: Surviving Sepsis Campaign: International guidelines for management of severe sepsis and septic shock:

2012. Crit Care Med 2013; 41: 580–637. doi: 10.1097/CCM.0b013e-31827e83af.
37. *McLario DJ, Sivitz AB: Point-of-Care Ultrasound in Pediatric Clinical Care. JAMA Pediatr* 2015; 169: 594–600. doi: 10.1001/jamapediatrics.2015.22.
38. *Engelhardt T: Rapid sequence induction has no use in pediatric anesthesia. Paediatr Anaesth* 2015; 25: 5–8. doi: 10.1111/pan.125.

Adres do korespondencji:

dr n. med. Alicja Bartkowska-Śniatkowska
Klinika Anestezjologii i Intensywnej Terapii Pediatricznej
Uniwersytet Medyczny im. Karola Marcinkowskiego w Poznaniu
ul. Szpitalna 27/33, 60–572 Poznań
e-mail: asniatko@ump.edu.pl